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Inspection report of raw material
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Conclusion:The results for material- @20.00mm inspection are fulfilled the requirements of GB/T18254-2016.
Kl Rinspector: A | #ixchecked by: E#W | #itAzApproved by: #)¢4F
HRemark: 1. AMENRDEEH AT WHRY, WE—A KRR SRR .
This report is only responsible for the submission of samples. If you have any questions, please take this report within a month to proofread
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Without written approval of the laboratory, it’s not allowed to copy part of this inspection report.
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Inspection report for final heat treatment

REN G A S EH RA A ZWA(#5)-228

ZAEERI] Authorized Dept: 427 Production #2445 Report No.: 190509-05-4
JEHG 4 Part name: TRB1239/256/04 %46 H 1 Submit Date: 2019.06.27
&K B Y Test purpose: # # Normal inspect ¥ 56 H 3 Test date: 2019.06.28
# R Material: GCr15 X RFES S Sample no. : 190509-05

—. KFEEDL Sample state:
ERHRB)E—HL, One roller.
. &ML Metallographic Examination:
PACFRH LT IR 45 AT Result as follows:
I RARSH 2 2.0 2% (524 WA B)Martensite Grade 2.0
JEEGHE 1 2. Troostite Grade 1
FLRBEAGA 2.0 %.Carbide network Grade 2.0
=. BEEL Hardness:
SRR 3-5mm ALFEFE A hardness of distance from surface 3-5mm: 61.0HRC
L EBTEEE hardness at core: 61.0HRC
VY. JiBxZ4E58 Decarburization layer:
R E RIS R an R BiRRZ 0.03mm,
i+ #518 Conclusion: s
a) ZREARALER AT A JB/T1255-2014 FRHEER. LRE 2

Final heat treatment quality for the roller conforms to the requirement of stﬁapdai’d

JB/T1255-2014.

FUH Inspector: i # 4% Checked by: T#F HLHE Approved by: #¢4E

Heo1, AREXHERORERT. WA RN, FE - DA AFEERSE K.
This report is only responsible for the submission of samples. If you have any questions, please take this report within a
month to proofread.
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